BRUSH CUTTER

PARTS CATALOG

ROBIN NB2200 A (CE)

. MACHINE BODY

.CONTROL LEVER ASSY
ENGINE BODY

. CARBURETOR & AIR CLEANER
. STANDARD ACCESSORIES . 0

. U e v e ""M.-..._HH“

—_— e D o

NB2200#0501
~ NB2200(A 2929 20037

10,00004& [z 3¢ L
A EESR. RS (L8R, ART v ) 2~ 3%BRE 200~300

B: X, RIB. HEBEODEIOSNDNY ' 0.3~ 1 %EE 50~100 - |
CrEEAEED WY 0.1~0.2%%EE 10~ 20

=B | =% | 1T

S

o4 .a.LF:" 5%.3.13
EEOLAL 8804034

1/12




;.MACHINE BODY

NB2200(A 132Y 2003%

2/12



NB2200(A 1¥ay 2003)

1 .MACHINE BODY |

REF | Sy 57D

. PART NUMBER PART NAME PRICE qQT1y. REMARKS
11619 10440 01— |PIPE SHAFT CCMPL 1 C
21518 15018 00- [SHAFT i ¢
4}619 90640 10 |LABEL.CAUTICN 1 c
61827 15015 01— |SPACER 1 c
7819 15021 00- |FELT 1 £
%9|624 30060 02- CASE,GEAR ASSY 1 |INCL.11~24 |C
111624 30080 02 | SHAFT, CUTTER SET 1 =
121060 01099 10- |BALL BEARTNG 1 |#8000DDU C
13]621 25003 00- BALL BEARING 1260922 C
14/050 00628 90~ |BALL BEARING 1 |$#62672 &
15003 14240 00- | SNAPRING. INNER 1 24 C
16003 14250 00- | SNAPRING  INNER 1 | o726 <
171619 30081 20~ | SNAPRING,OUTER 1 | #9 |
18l 625 30110 12- |BOLT.OIL 1 [Mex9 W €
gl521 85002 00-1 [GUARD 1 3
920|014 00593 90~ |SCREW ASSEMBLY p  |M5x12 W.SW 5
21]621 85016 01-1 |WASHER. RECEIVE 1 B
221621 80030 01- |WASHER,CLAMP COMPL ) B
231625 85050 01— |NUT 1 |M8(C.CLOCK W) SW B
24/011 - |SOCKET HEAD BOLT 1 |M5Xx?25 SW e
55/ 011 90564 90- [SOCKET HEAD BOLT 1 |MBEx14 W SW IC
+34/621 40160 00- |HANDLE SET 1 | INCL.36~38 c
36|621 40160 20  |HOLDER,HANDLE { - 2
27| 621 40160 30 | SCREW 4 |M5x25 C
- 3gl0p2 27050 00  INUT 4 |M5 ¢
¥39|610 50210 00- |CONTROL LEVER ASSY 1 C
%421 619 70050 01~ |HANGER ASSY 1 {INCL.44 C
— .
44]014 00593 60- |SCREW ASSY 1 |MEx20 W, SW_ -
«45|519 80140 00- |PROTECTOR ASSY 1 |INCL.*47~52 1B
+47!625 80610 01-1 |PROTECTOR ASSY 1 |INCL.49,50 . B
48| 519 80080 01-1 |PROTECTOR COMPL 1 B
43| §75 85082 00- |CLAMP.PROTECTOR 1 C
50/010 00697 90- IBOLT 7 {MBX30 W.SW c
651|014 00593 80- SCREW 2 IM5x40 W, SW £
52|002 18050 00- |NUT 2 M5 c

' l

. '
el
i
™~



NB2200(A 1¥a¥ 2003)




2 .CONTROL LEVER ASSY

NB2200(A 1¥a¥ 2003)

EF | : 37D

REF) pART WUMBER | PART RAME L T REMARKS
3613 50060 30 |LEVER 1 IC
4571 50230 60 | LEVER 1 C
5|19 50060 50 | SPRING 1 c
61619 50060 80 | TAPPING SCREW 4 |4x%20 c
011 90597 20  [SOCKET HEAD BOLT 2 IM5Ex20 IC
Bl641 50111 80 |NUT 2 M5 ic
+6!519 50210 10 [WIRE SET 1 |INCL.1D 1C
90l619 50210 20 | CONTROL CABLE 1 B
12519 50061 50 |TOP ° 1 JC
[ 439619 50710 00- |CONTROL LEVER ASSY i 1 %IHCL,Sﬂ—ia 4&

RENERERES

Ll

Tn
~
U
e



NB2200(A 1¥2¥ 2003)

|

- 3.ENGINE BODY

6/12




3

3.ENGINE BODY

NB2200(A 1vaV 2003)7

Rﬁ‘-g PART NUMBER PART NAME Pf’&gi Qry. REMARKS

| 210519 10040 01  |CRANKCASE ASSY 1 |1NCL.2,3.6.8 £
o|044 01099 80~ OIL SEAL ? =
alng0 01088 80- |BALL BEARING 2 |#6000 e
4]519 15009 01- |CYLINDER 1 C
5519 15003 01- |GASKET,CYLINDER .~ 1 A
61519 15004 00- |GASKET,CRANKCASE 1 A
71011 90597 30- | SOCKET HEAD BOLT 7 {MBx20 W.SW \C

* Blo14 00595 20- |SCREW 3 |M5%25 SW -

[ 70/519 20050 01~ |CRANRSHAFT COMP% 4 &
[ 11|51g 25017 01- |PISTON ] 1 C
12519 25005 00- |PIN.PISTON - 1 <
123|521 25005 00- |RING,PISTON 1 e
14|06 50888 70- CLIP 2| c
+161519 30010 02-1 |MUFFLER, EXHAUST 1 |INCL.17 C
17/519 30010 50 |SPARK ARRESTER N - 1 B

| 1B{519 35000 02- GASKET. MUFFLER 1 A
_19i011 0565 20- |SOCKET HEAD BOLT 2 IMBEx40 W IC
20/519 35001 01- |PLATE,MUFFLER i 1C
21/519 35005 00- _|GASKET, INSULATOR 1 A
221523 30140 00-2 | INSULATOR COMPL 1 C
723|014 00595 00- SCREW(M5%25,W, SW, %) 2 |MEX 25 W,SW <
241510 = |GASKET,AIR CLEANER 1 __‘P-
25|518 55002 01- |WIRE 1 i\
+27|518 50170 00- |STARTER, REWIND 1 |IncL.28—~34 e
| 28518 50190 10 {REEL i c
209|519 50190 20 _[CAM PLATE 1 €
20518 50120 30 | DAMPER SPRING 1 C
31|521 50020 30 _|SPIRAL SPRING ) 1 C
321518 50020 60  |SET SCREW 1 c
33510 50151 30 _ |STARTER ROPE 1 o
241522 50040 20  |STARTER KNOB i \C
35519 50180 00~ |PULLEY 1 s
36014 00497 70- | SCREW ASSY (M4x16. W, SW/D) |3 Max16 W.SM C
a37|519 55029 00— |COVER,CYLINDER 1 C
35| 015 00597 80— | TAPPING SCREW (6%14 70) 1 |e5x14 C
39521 95007 01- |LABEL,TRADE MARK 1 <
" 41{073 63089 40- |LABEL.SOUND LEVEL i jﬁi
43519 65000 03-1 |VANK FUEL 1 C

~ 44]085 11599 20- |TUBE 1 eed A
45|523 5038 00- |FILTER 1 |A
| 46(056 10599 HOSE_CLAMP 1 lr

90-

ivi



NB2200(A 1¥2% 2003)

- 3.ENGINE BODY




003

3. ENGINE BODY

NB2Z00(A 132V 2
erg_- PART NUMBER PART NAME PEEE Qry. REMARKS
471525 50590 00- | CAP,FUEL TANK ASSY 1 | INCL 48,49 |
48525 0580 00 |CAP.FUEL TANK ASSY { ___{
49525 60570 00 [STRAP ASSY i
=0l503 65002 00-1 |PLATE . 1 B
<1503 65003 00-1 |PLATE 1 N
| spl521 65002 00- |DAMPER 2 _%
54]519 70160 10- |FLYWHEEL ]
55519 70110 10~ |COIL, IGNTTION 1 ]
261519 70180 00- (WIRE COMPL 1
571003 10080 00~ |WASHER 1
58| 003 20080 00- |SPRING WASHER 1
5al002 28080 _00- {NUT 1__|M8
§0/D14 00497 70- | SCREW ASSY (M4*16 W.SWr0) 7 |MAX16 W.SW
61085 50098 70-1 |CAP,PLUG { ~ y
621519 75001 00- |COVER,PLUG CAP 1
531065 40089 31- |SPRING,PLUG CAP 1
| 64{065 01496 B1- |PLUG, SPARK 1 |BPMRTA B
65! 085 11199 30- {TUBE 1
57|50 85000 00- [SHOE,CLUTCH 2
al592 85001 00— |SPRING 1 e
509|582 85002 00- |BOLT, CLUTCH 2 ]
| 70/592 £5003.00- | WASHER 2
| 71/619 10520 00- [CRSE, CLyTCH ASSY  1INCL.73,74
"33l 060 01099 40~ |BALL BEARING 1 |46000ZZ |
24{003 14260 00- |SHAPRING, INNER 1 | 426
275|015 00597 B0- | TAPPING SCREW (5620 40) 3 |¢5x20
| 78)619 20040 00~ DRUM. CLUTCH COMPL 1
771003 15100 00- SNAPRING, OUTER 1 1410 o
~78|055 60598 80— |CLAMP 1
80lg19 15016 02- |STOPPER 1
81015 00587 70- |TAPPING SCREW 1 |5%20
]

AP uoee @ U):p}gj}f“\pﬁﬁﬁwtj D P W oW

o 0

8/12



NB2200(A 1¥2v 2003 )‘

4 CARBURETOR & AIR CLEANER

9/12

TR



4 CARBURETOR & AIR CLEANER

NB2200(A 1¥2% 2003)

[ {

REF PART NUMBER PART NAME PE{EE aTy. REMARKS |
11519 30180 10~ |PLATE.AIR CLEANER ASSY 1 - B
21619 30170 30- |ELEMENT,AIR CLEANER 1 A
3519 30180 20- |CASE,AIR CLEANER 1 B
al024 01599 80 |O-RING 1 1A
51014 00504 80- |SCREW ASSY (M5x14.W SW/0) ] IM5x14 W,SW r :
51004 31056 _00- |SCREW,PAN HEAD 7 |M5x80 |C

«8|519 60200 00- [CARBURETOR . 1 |INCL.10~38 i\is
T0|515 60190 40 | DIAPHRAGM ASSY.. = I
111510 80190 50 |DIAPHRAGM COVER | 1 8
12 515 50190 60 | SCREW : | 2 C
13|519 G0193 20 | PRIMING PUMP PLATE | e
141518 60193 30 |FILTER 1 C
15524 60090 40  |PRIMING PUMP 1 ™ £
161524 50090 30  |COMBINATION VALVE 1 c
17519 80193 40 |PUMP COVER 1 c
181519 50193 50 |PUMP PLATE 1 (%
| 19{519 BO191 10 |PUMP PACKING - 1 i<
ool518 o1t 20 |PUMP DIARHRAGM 1 ¢
211510 50191 30 |PUMP PACKING 1 C
272|519 60181 40 SCREM 4 c
23|51¢ 60191 50 |0-RING 1 A
94/518 #0191 60 |MAIN JET 1 A
551519 50193 60 _[CHECK-ALVE ASSY 1 A
26519 60194 10 {0-RING 1 A
27/519 50194 20  |BUIDE PLATE 1 B
28|519 60194 30 |SCREW . 1 _|C
20519 60182 20 |O-RING * e 1 A
321|519 60192 40 _|ADJUST SCREW % 1 C
| 320519 60192 50 |SLOW STOP SCREW - ] &
33519 60194 50 |LEVER END 1 e
234|518 50194 BO |WASHER 1 c
25519 60195 10 |E-RING 1 £
328|519 60183 10 |SCREW - 7 C
37/519 60360 10 |STARTER LEVER 1 C
3g|519 50360 20  |STARTER SPRING 1 C

HER




NB2200(A 1¥ay 2003)

_
T1/72




5. STANDARD ACCESSORIES

NB2200(A 132y 2003)

REF* . STD
£ PART NUMBER PART NAME L w. | REMARKS
+1619 70030 02- |BAND ASSY 1 lincL.?
2619 70030 12 |HOGR COMPL 1 |
" 4|625 85076 00- |CUTTER 1 |230x4
c[541 85007 01— |COVER,CUTTER 1
" w7lg13 0180 01- |TOOL 1 |INCL.9
“o[071 70499 90- |WRENCH, SOCKET HEAD 1 M5
T0l615 95169 00— |INSTRUCTION MANUAL 1 |ENGLISK, ITALIAN, SPANISH
111519 95170 00| INSTRUCTION MANUAL T | FRENCH, GERMAN, DUTCH

gy T P—

12/12



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13

